
BOARD DOCUMENT BD 2015-6 

 

 

 

 

 
 
 
 
 
 

CERTIFICATION PROPOSAL 
 

CAMINO REAL REGIONAL UTILITY AUTHORITY 
WASTEWATER TREATMENT PROJECT 

SUNLAND PARK, NEW MEXICO 
 
 

Submitted:  March 12, 2015 
 
 
 
 
 
 

 
 



BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 
SUNLAND PARK, NEW MEXICO 
 
 

MARCH 12, 2015 1  
 

CERTIFICATION PROPOSAL 
 

CAMINO REAL REGIONAL UTILITY AUTHORITY  
WASTEWATER TREATMENT PROJECT 

SUNLAND PARK, NEW MEXICO 
 
 

INDEX  
 

EXECUTIVE SUMMARY  2 

1. ELIGIBILITY   

 



BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 

SUNLAND PARK, NEW MEXICO 

 

  2 MARCH 12, 2015 
 

EXECUTIVE SUMMARY 
 

CAMINO REAL REGIONAL UTILITY AUTHORITY  
WASTEWATER TREATMENT PROJECT 

SUNLAND PARK, NEW MEXICO 
 
 

Project: The proposed project consists of the construction of a new 
wastewater treatment plant (WWTP) to replace the existing north 
WWTP, owned and operated by the Camino Real Regional Utility 
Authority (CRRUA), which serves the City of Sunland Park and 
unincorporated areas of southern Doña Ana County (the “Project”). 
 

Project Objective: The purpose of the Project is to provide improved access to 
sustainable wastewater treatment services by replacing the existing 
overloaded and failed North WWTP, reducing the risks of untreated or 
inadequately treated wastewater discharges, and improving the 
quality of effluent discharges to receiving water bodies.  
 

Expected Project 
Outcome: 

The Project is expected to generate environmental and human health 
benefits related to the following Project outcomes: 

 Eliminate the risk of untreated or inadequately treated 
wastewater discharges, benefitting 1,981 residential 
connections served by the north plant.1 

 Increased wastewater treatment capacity, adding 1.0 mgd to 
CRRUA’s treatment capacity for a total of 3.3 mgd. 

 Improved wastewater effluent quality to comply with current 
permit requirements. The existing facility is under the 
Environmental Protection Agency (EPA) enforcement action 
for untreated discharges to “Waters of the US.” 

 

Population Benefited 6,438 residents of Santa Teresa and the City of Sunland Park in 
southern Doña Ana County.2 
 

Project Sponsor: Camino Real Regional Utility Authority (CRRUA). 
 

Project Cost: US$11,700,000. 
 

                                                
1
 Information provided by CRRUA in email dated 9/22/2014. CRRUA has a total of 5,068 connections served by both 

the North and South Plants.  
2
 Source: http://factfinder2.census.gov/faces/nav/jsf/pages/community_facts.xhtml#none 

Estimated from number of residential connections and an average number of 3.25 residents per housing unit: 2.88 in 
Santa Theresa and 3.63 in Sunland Park.  

http://factfinder2.census.gov/faces/nav/jsf/pages/community_facts.xhtml#none


BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 
SUNLAND PARK, NEW MEXICO 
 
 

MARCH 12, 2015 3  
 

BEIF Grant: US$8,000,000. 
 

Uses & Sources of 
Funds: 
(U.S. Dollars) 

 

Uses Amount % 

Construction, contingencies, and 
supervision  $11,700,000 100 

Sources Amount % 

NADB BEIF Grant $8,000,000 68 

State of New Mexico Grant $3,700,000 32 

TOTAL $11,700,000 100 

  

 
 
 
 
 



BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 

SUNLAND PARK, NEW MEXICO 
 

 4 MARCH 12, 2015 
 

CERTIFICATION PROPOSAL 

 
CAMINO REAL REGIONAL UTILITY AUTHORITY  

WASTEWATER TREATMENT PROJECT 
SUNLAND PARK, NEW MEXICO 

 
 
 

1. ELIGIBILITY 
 
Project Type 

The Project falls within the eligible sector of wastewater treatment.   
 
Project Location 

The Project will be located in the community of Santa Teresa, Doña Ana County, New Mexico, 
approximately 5 miles (8 kilometers) from the U.S.-Mexico border. The project is in the border 
region defined as within 62.5 miles (100 km) of the U.S.-Mexico International Border. 
 
Project Sponsor and Local Authority 

The public-sector project sponsor, the Camino Real Regional Utility Authority (CRRUA), is a legal 
and separate governmental entity created jointly by Doña Ana County and the City of Sunland 
Park pursuant to the provisions of the New Mexico Joint Powers Act (11-1-1 et seq. NMSA 
1978).  CRRUA is authorized to own, operate and maintain public water and wastewater systems 
and to provide public water and wastewater utility service, and is responsible for developing 
infrastructure improvement projects. 
 
 
 

2. CERTIFICATION CRITERIA 
 
2.1. TECHNICAL CRITERIA 
 
2.1.1. Project Description 
 
Geographic Location 

The new WWTP will be constructed immediately to the south of the existing North WWTP.  The 
site is approximately 5 miles from the U.S.-Mexico border.  The new plant will be located at 
approximately 31o 51’14”N and 106o 37’50”W. 
 
  



BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 
SUNLAND PARK, NEW MEXICO 
 
 

MARCH 12, 2015 5  
 

Figure 1 
PROJECT VICINITY MAP 

  

 
 
General Community Profile 

According to the 2010 US Census Data, the Census Designated Place (CDP) for Santa Teresa had 
an estimated population of 4,258 and the City of Sunland Park’s estimated population was 
14,106.3 The plant will provide services to 2,162 total connections (1,981 residential 
connections) in the unincorporated community of Santa Teresa and in the northern portion of 
Sunland Park.  A little more than 40% of the CRRUA’s total connections will be served by the new 
facility. 
 
The estimated Median Household Income (MHI) for the community of Santa Teresa is $42,649 
with 21.5% of its residents living below the poverty level; the MHI for the City of Sunland Park is 
$25,990 and 42.7% of its population lives below the poverty level. For comparison, the MHI for 
the state of New Mexico is 44,886 and 19.5% of the state’s population lives below the poverty 
level.   
 
The status of public services in the CRRUA service area is described in Table 1 below. 
 
  

                                                
3
 Source: http://factfinder2.census.gov/faces/nav/jsf/pages/community_facts.xhtml#none 

http://factfinder2.census.gov/faces/nav/jsf/pages/community_facts.xhtml#none


BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 

SUNLAND PARK, NEW MEXICO 
 

 6 MARCH 12, 2015 
 

Table 1 
BASIC PUBLIC SERVICES AND INFRASTRUCTURE 

Water System 

Coverage* 94% 

Supply source CRRUA operates 12 wells in the Rio Grande River Basin 

Number of hookups 5,068  

Wastewater Collection 

Coverage 94% 

Number of connections: 5,068   

Wastewater Treatment  

Coverage 100% 

Treatment facilities Plant Type Capacity 



BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 
SUNLAND PARK, NEW MEXICO 
 
 

MARCH 12, 2015 7  
 

overloading of the North WWTP led to its inability to meet its permit requirements and the 
discharge of untreated or inadequately treated discharges.   
 
Modifications to the North WWTP discharge were implemented to prevent continuous 
untreated discharges. Currently, the North WWTP is used to provide pretreatment before 
pumping the effluent stream to the CRRUA’s South WWTP.  Although this solution has avoided 
further exposure to inadequately treated flows, there is a significant risk of these conditions 
recurring, because the South Plant is operating at its design capacity. The North WWTP is 
required to provide the utility with adequate wastewater treatment capacity.  This situation 
supported the selection of the Project for funding from the EPA’s U.S.-Mexico Border Water 
Infrastructure Program. 
 
It is important to note, that in addition to the proposed capital improvement project, to address 
issues with high organic loading and prevent similar consequences for any new infrastructure, 
CRRUA has adopted a pretreatment ordinance requiring industrial users to pretreat their 
effluent before discharging to the CRRUA wastewater collection system. The pretreatment 
ordinance requires that wastewater from industrial users comply with characteristics similar to 
normal residential discharges. 
 
Project Scope 

The design for the new WWTP is based on recommendations developed in Technical 
Memorandum for Sunland Park North Wastewater Treatment Plant Replacement, December 
2012.  The Technical Memorandum (TM) recommended replacing the existing plant with a 1.0 
MGD package plant using an extended aeration technology. Per the final design, the new plant 
will consist of the following components: 

 View Pointe Lift Station rehabilitation: Existing pumps and pipes, will be replaced as 
needed, and a new electromagnetic flow meter will be installed;   

 Head works: Influent meters, mechanical bar screens, and grit chamber; 

 Treatment basins:  An extended aeration package facility consisting a selector tank for 
settling of solids, first and second stage aeration tanks, and a clarifier;  

 Effluent flow meter: Parshall flume with an ultrasonic flow meter will be placed 
downstream of the ultraviolet (UV) system to meter effluent discharges;  

 Effluent pumps: New effluent pumps will be connected to existing an existing force main 
to discharge effluent to the Rio Grande; 

 Sludge digesters: Two tanks integrated into the package plant, with coarse bubble 
aeration system, submersible sludge pumps, and telescoping valves; 

 Belt filter press: For sludge thickening to be housed in a metal building;  

 Blower building: Housing for plant’s three blowers for the fine bubble aeration system 
and 3 blowers for the coarse bubble aeration system the plant’s electrical room will also 
be housed in the blower building; 

 Wash water system: Pumps and plumbing to use plant effluent to wash components 
such as washer compacter, grit chamber, bar screens, belt filter press, etc.;  



BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 

SUNLAND PARK, NEW MEXICO 
 

 8 MARCH 12, 2015 
 

 Biofilter: Odor control system, the system will consist of piping, ventilation and odor 
control elements; 

 Generator: Backup generator will be provided to support plant operations, especially in 
the event of a power outage; and 

 Administration building: Office space, maintenance areas, and restrooms for operations 
staff. 

 
Figure 2 outlines the service area to be served by the proposed WWTP. Figure 3, below, 
provides a general schematic of the treatment process proposed for the Project.  
 

Figure 2 
NORTH WWTP SERVICE AREA  

 
 
  



BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 
SUNLAND PARK, NEW MEXICO 
 
 

MARCH 12, 2015 9  
 

Figure 3 
TYPICAL PROCESS SCHEMATIC 

 
Source: http://www.aeromod.net/sequox.cfm 

 
 
Table 2 shows the proposed schedule for project implementation milestones. 
 

Table 2 
PROJECT MILESTONES 

Key Milestones Status 

Procurement Anticipated: 2
nd

 quarter 2015 

Installation period  Complete within 14 months from notice to proceed. 

 
 
2.1.2. Technical Feasibility 

 
Design Criteria 

The new WWTP has been designed to meet anticipated National Pollutant Discharge Elimination 
System (NPDES) discharge permit requirements.  The Preliminary Engineering Report (PER), and 
TM provide analysis of the plant’s hydraulic loading and anticipated influent characteristics. The 
New Mexico Environment Department (NMED) and EPA will not issue an NPDES discharge 
permit until the plant is under construction, but they have provided guidance for anticipating 
the final discharge requirements. The anticipated influent and effluent characteristics for the 
plant’s design are listed in Table 3.  
 
  

http://www.aeromod.net/sequox.cfm


BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 

SUNLAND PARK, NEW MEXICO 
 

 10 MARCH 12, 2015 
 

Table 3 
ANTICIPATED INFLUENT CHARACTERISTICS AND DISCHARGE REQUIREMENTS 

Parameter Influent Design Effluent 
Anticipated Effluent 

Permit Requirements 

Average Flow (MGD) 1.0 1.0 -- 

BOD (mg/L) 250 ≤10 ≤30 

TSS (mg/L) 250 ≤20 ≤30 

TKN (mg/L) 40 --  

NH3-N (mg/L)  -- ≤1.5 ≤1.5 

Total N (mg/L) -- ≤10 -- 

E. Coli CFU/100 mL -- ≤126 ≤126 

 
 
The plant’s design is based on the organic and hydraulic loading from anticipated influent and 
the target effluent quality to insure that permit requirements will be met.  The plant’s design is 
based on the TM’s recommendation for a 1 MGD facility with the organic loading listed in Table 
3.  Considerations for future expansion have been incorporated into the design, which will allow 
for the plant to meet new demands driven by developers with phased expansion.   
 
The plant’s effluent will be discharged approximately two miles south of the North WWTP site.  
The location of the discharge point is 31°50’12” North, and 106°36’24” West, to Rio Grande 
Segment No. 20.6.4.101.   The point of discharge is shown in Figure 4. 
 

Figure 4 
EFFLUENT DISCHARGE POINT 

 
 



BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 
SUNLAND PARK, NEW MEXICO 
 
 

MARCH 12, 2015 11  
 

Selected Technology 

The following considerations were taken into account for the process selection criteria: 

 Wastewater Treatment:  The plant must meet anticipated regulatory requirements as 
outlined in Table 3 above. The wastewater treatment plant must meet the NPDES 
permit requirements which will be set during the construction process.  

 Treatment Capacity: The replacement plant will treat the current average wastewater 
stream of 0.70 MGD, have the capacity to treat additional demand resulting from 
natural growth over the life of the plant, and be expandable to meet future demands 
resulting from development led growth. The design capacity of the North WWTP is 1.0 
MGD, which will allow the plant to treat current wastewater flows and allow for 
anticipated natural growth.  

 Capital Cost: The utility’s capacity to fund the construction of the Project is extremely 
limited therefore the selection of a low cost option was targeted. The TM was 
performed specifically to identify a low cost alternative to the recommendations 
provided by the PER.   

 Operations and Maintenance (O&M) Costs: O&M costs have an ongoing impact on the 
utilities financial viability therefore O&M considerations were included in the evaluation 
process. 

 
The proposed WWTP will have a capacity of 1.0 MGD, to treat an average wastewater flow of 
approximately 0.7 MGD. The excess capacity will allow the plant to serve the existing demand, 
as well as providing for estimated natural growth throughout the life of the plant. It is 
anticipated that future demand on the new WWTP will be driven by planned developments.   
Allowances for phasing have been taken into consideration to allow the plant to be expanded in 
order to meet future demands. Future phases will be supported by user fees.   
 
 
2.1.3. Land Acquisition and Right-of-Way Requirements 

 
The WWTP will be constructed on vacant land already owned by CRRUA, adjacent to the existing 
North WWTP. Since the plant will be constructed immediately to the south of the existing facility 
only new yard piping will be needed to make connections between the CRRUA’s existing 
wastewater collection infrastructure and the new treatment facility. This project will not require 
the purchase of any additional land or right-of-way easements.   
 
The site has adequate space for an additional set of treatment basins which will be constructed 
when increased demand warrants the plant’s expansion. The design of the new facility has 
included considerations such as yard piping, stub outs, and earthwork to account for the future 
basins.   
 
 
  



BOARD DOCUMENT BD 2015-6 
CERTIFICATION PROPOSAL 

SUNLAND PARK, NEW MEXICO 
 

 12 MARCH 12, 2015 
 

2.1.4. Management and Operations 

 
The operations and management of the proposed Project will be the responsibility of CRRUA. 
The utility will ensure that sufficient resources, training, and staff are available for the proper 
operation and maintenance of the new WWTP.   
 
CRRUA provides both water and wastewater services, and has established procedures for 
operations and maintenance (O&M) of both services. CRRUA has 13 licensed operators, at levels 